Parts Manual for

SNAPPER

22" STEEL DECK REAR DISCHARGE
VARIABLE SPEED MOWERS

Model No. Description

7800837 SPV22725
7800896 SPV22725
7800838 SPV22725E
7800897 SPV22725E

Briggs & Stratton Yard Power Products Group

535 Macon Road
McDonough, GA, 30253 U.S.A. Manual No. 7105334

800-935-2967 Revision: - 12/28/2011






Table Of Contents

PAGE

10
12
14
16
18
20
22
24

GROUP

Handles & Controls Group
Handles & Controls Group, ES
Deck Group, 22" RWD

Deck Group, 22" RWD ES
Wheels Group, Single Point HOC
Engine Group

Engine Group, ES
Transmission Group

Decals Group, 22" RWD
Decals Group, 22" RWD ES
Grass Catcher

22" STEEL DECK REAR DISCHARGE

Manual No. 7105334
TP 400-5506---WB-N



Handles & Controls Group

7502313

0030

0100-40

0100-10

0040

0010

0010

Manual No. 7105334 22" STEEL DECK REAR DISCHARGE



Handles & Controls Group

Iltem Part No Qty Description

0010 1931333 2 BOLT, 5/16-18 x 3/4” Round Head Short Square Neck Carriage, GR 5

0020 7024649 2 WIRETIE, 11”

0030 7101312 1 HANDLE, Upper, Plastic, WBM

0040 7105085 4 KNOB, Handle, 5-Prong (5/16-18 internal threads)

0050 7101395 1 CABLE, Bail, 22” Walk-Behind Mower

0060 7090391 4 WASHER, 5/16 Internal Tooth Lock

0070 7090951 2 NUT, 5/16-18 Large Flange Center Lock

0080 7091189 2 BOLT, 5/16-18 x 2 Curved Head Square Neck, GR 2

0090 7301189BH 1 HANDLE, Lower, 1", WBM

0100 95050 4 SCREW, Pan Head Thread Rolling

0100-10 2860694 3 NUT, 1/4-20 Hex Flange, Nyloc, YZ

0100-20 7090015 2 BOLT, 1/4-20 x 1-3/4 Round Head Square Neck, GR 2

0100-40 7101321BH 1 BAIL, Plastic Handle, WBM

0100-60 7104952 1 GUIDE, Rope (1/4-20 threads)

0100-70 7300649BH 2 HANDLE, Connecting, 21" / 22" WBM

0100-80 7300670A 1 PLATE, Control Panel, Plastic Handle

0100-90 7104768 1 ASSEMBLY, Control Head, 22” WBM Variable Speed Rear Wheel Drive

0110 1931338 2 BOLT, 5/16-18 x 1-3/4” Round Head Square Neck Carriage
Footnotes:

22" STEEL DECK REAR DISCHARGE Manual No. 7105334



Handles & Controls Group, ES

7502319

0100-40

Manual No. 7105334 22" STEEL DECK REAR DISCHARGE



Handles & Controls Group, ES

ltem Part No
0010 1931333
0020 7024649
0040 7105085
0050 7103973
0060 7090391
0070 7090951
0080 7091189
0090 7301189BH
0100 95050
0100-10 2860694
0100-20 7090015
0100-30 7101312
0100-40 7101321BH
0100-60 7101410
0100-70 7300649BH
0100-80 7300670A
0100-90 7104768
0110 7028765
0120 1931338
0130 7100329
0140 7100330
0150 7103676
0160 7011138
Footnotes:

Qty Description

2

[EFOEEFOUI C GO | JT GEr OOy S, S GO O N TN GO N Y

BOLT, 5/16-18 x 3/4” Round Head Short Square Neck Carriage, GR 5
WIRE TIE, 11”

KNOB, Handle, 5-Prong (5/16-18 internal threads)

CABLE, Bail, 21” Walk-Behind Mower, Electric Start
WASHER, 5/16 Internal Tooth Lock

NUT, 5/16-18 Large Flange Center lock

BOLT, 5/16-18 x 2 Curved Head Square Neck, GR 2
HANDLE, Lower, 17, WBM

SCREW, Pan Head Thread Rolling

NUT, 1/4-20 Hex Flange, Nyloc,YZ

BOLT, 1/4-20 x 1-3/4 Round Head Square Neck, GR 2
HANDLE, Upper, Plastic, WBM

BAIL, Plastic Handle, WBM

GUIDE, Rope (1/4-20 threads)

HANDLE, Connecting, 217/ 22” WBM

PLATE, Control Panel, Plastic Handle

ASSEMBLY, Control Head, 22” WBM Variable Speed Rear Wheel Drive
SWITCH, Electric Start, Start/Run

BOLT, 5/16-18 x 1-3/4” Round Head Square Neck Carriage
NUT, 5/8-32, Electric Start

CAP, Electric Start

WIRING HARNESS, Electric Start

KEY (Pair)

22" STEEL DECK REAR DISCHARGE

Manual No.

7105334



Deck Group, 22" RWD

0210 7501625

0120
0210-50
-~

7
/= 02002011
0200-30— B

/. '__?/_____

Manual No. 7105334 22" STEEL DECK REAR DISCHARGE



Deck Group, 22" RWD

Iltem Part No Qty Description
0005 1960518 3 BOLT RETAINER, 1/4”
0010 1960593 2 NUT, #10-24 Speed Retainer w/Extrusion
0020 7023295 4 U-NUT, 1/4-20
0030 7090699 4 BOLT, 1/4-20 x 3/4” Hex Flange Lock, GR 5
0040 7090803 3 BOLT, 1/4-20 x 5/8” Flat Head Square Neck, GR 5
0050 7091020 3 PUSHNUT, 1/4”
0060 7091075 2 SCREW, #10-24 x 5/8” Hex Washer Face Self-Tap, GR 5
0070 7101067 1 ROD, Pivot
0080 7103293 1 BAFFLE, Rear, Rear Wheel Drive WBM
0090 7104819 1 BELT COVER, Rear Drive
0100 7103295 1 COVER, Front, Push/Rear Wheel Drive
0110 7103296 1 DEBRIS SHIELD, Front
0120 7103298 1 COVER, Muiching
0130 7103299 1 CHUTE, Side Discharge, 22” WBM
0140 7103323 1 GUARD, Rear 22"
0150 7103453 1 PLUG, Muliching, 22” Deck
0160 7300855BM 1 BRACKET, Chute
0190 7301020 1 BAFFLE, Front
0200 7600155D 1 DECK, 227, Rear Wheel Drive, Washout (was 7301112D)
0200-10 1960716 1 NUT, 5/8-11, NC-2B Black Hex Jam
0200-20 7103804 1 ADAPTOR, Washout Port, WBM
0200-30 7103919 1 COUPLING, Hose
0200-40 7103957 1 WASHER, Hose
0200-50 7090880 1 WASHER, 5/8” Internal Tooth Lock
0210 7501541 1 ASSEMBLY, Door, 22” WBM (incl. next 4 items and 0050)
0210-20 7103291 1 DOOR, Rear Discharge
0210-30 7103292 1 HINGE, Rear Discharge Door
0210-40 7103309 1 SPRING, Torsion, Rear Door
0210-50 7103322 1 ROD, Pivot, Rear Door
0220 7900018 4 SCREW, Round Washer Head Torx Hi-Lo
0230 7900067 6 SCREW, 1/4-20 X .550 Self-Tap (Torx)
0240 7900073 2 BOLT, 1/4-20 x 1-1/2” Shoulder
0260 722398 3 NUT, 1/4-20 Hex Flange Lock
0270 722507 1 SPRING, Torsion, Side Chute
0290 7300885BH 1 BRACKET, Lower Handle, LH, 22 WBM
0300 7300915BH 1 BRACKET, Lower Handle, RH, 22 WBM
Footnotes:
22" STEEL DECK REAR DISCHARGE Manual No. 7105334



Deck Group, 22" RWD ES

IS
0100 7 ~— 0080 7502318d
050———
0220 —— R,

0330-20 STy,

0330-70 e |
|

0330-10 ;

|

0170 |

G /' 0320-40

~

|
=
|

- |
= nszu-zn%—ﬁ

0320-30—’@ 7%
SRS
. ﬁ

0300

Manual No. 7105334 22" STEEL DECK REAR DISCHARGE
10



Deck Group, 22" RWD ES

Iltem Part No Qty Description
0010 722398 3 NUT, 1/4-20 Hex Flange Lock
0020 722507 1 SPRING, Chute (Torsion)
0030 725891 2 NUT, 1/4-20 Hex Flange Whiz Lock
0040 1960518 3 RETAINER, 1/4” Bolt
0050 1960593 3 SPEED NUT, #10-24 Retainer w/Extrusion
0060 7023295 4 U-NUT, 1/4-20
0070 7090699 4 BOLT, 1/4-20 x 3/4” Hex Flange Lock, GR 5
0080 7090803 5 BOLT, 1/4-20 x 5/8” Flat Head Square Neck, GR 5
0090 7091020 3 PUSHNUT, 1/4”
0100 7091075 3 SCREW, #10-24 x 5/8” Hex Washer Face Self-Tap, GR 5
0120 7101067 1 ROD, Pivot
0130 7103293 1 REAR BAFFLE, Rear Wheel Drive WBM
0140 7104819 1 COVER, Belt Drive, Rear
0150 7103295 1 COVER, Nose
0160 7103296 1 FRONT SHIELD, Debris
0170 7103298 1 COVER, Muiching
0180 7103299 1 CHUTE, Side Discharge, 22” WBM
0190 7103323 1 GUARD, Rear 22”
0200 7103453 1 PLUG, Mulching, 22” Deck
0210 7103457 1 BOTTOM, Battery Box, Miniature
0220 7103458 1 TOP, Battery Box, Miniature
0230 7301020 1 BAFFLE, Front
0240 7501541 1 DOOR ASSY, 22” Walk-Behind-Mower (incl. next 5 items)
0240-20 7103291 1 DOOR, Rear Discharge
0240-30 7103292 1 DOOR HINGE, Rear Discharge
0240-40 7103309 1 SPRING, Rear Door (Torsion)
0240-50 7103322 1 ROD, Pivot, Rear Door
0250 7900018 4 SCREW, 4.8 x 1.59 x 13mm, Round Washer Head Hi-Lo (Torx)
0260 7900067 6 SCREW, 1/4-20 x .550 Pan Head Torx (T-30)
0270 7900073 2 BOLT, Drag Shield, 1/4-20 x 1-1/2”
0290 7300855BM 1 BRACKET, Chute
0300 7300885BH 1 BRACKET, Rear Wheel, LH, Quick Adjust
0310 7300915BH 1 BRACKET, Rear Wheel, RH, Quick Adjust
0320 7301203D 1 DECK, 22” RWD, ES
0320-10 1960716 1 NUT, 5/8-11 NC-2B Hex Jam
0320-20 7103804 1 ADAPTOR, Washout Port, WBM
0320-30 7103919 1 COUPLING, Hose
0320-40 7103957 1 WASHER, Hose
0320-50 7090880 1 WASHER, 5/8” Internal Tooth Lock
0330-10 7102931 1 BATTERY, 12V, 1.3 A/HR, Type G Terminals
0330-20 7102968 1 HARNESS, Battery, 1.3 A/HR
0330-70 7103988 1 CHARGER, Battery, 14V 260MA
Footnotes:
22" STEEL DECK REAR DISCHARGE Manual No. 7105334

11



Wheels Group, Single Point HOC

PRy 7502606

%x\ \é~\\ / See
0090 } R, Transmission Group

N
0070 N A
\ } \\\ 0100 0030
\ \ 0030

0150
SV / 0070
\\(ﬁ\\ / 0010

0020

0100

{
T

A3
&
h_:

0210-30 /\@\a

0030
0110

0210-20

0110

Manual No. 7105334 22" STEEL DECK REAR DISCHARGE
12



Wheels Group, Single Point HOC

ltem Part No
0010 7014341
0020 7027999
0030 7078243
0040 7091290
0050 7091552
0060 7091585
0070 7091591
0080 7091601
0090 7100820
0100 7100861
0110 7101350
0120 7101367
0130 7101774
0140 7103289
0150 7103290
0160 7103306D
0170 7104518
0180 7104525
0190 7400259
0200 7400306
0210 7502607
0210-10 7091196
0210-20 7100914
0210-30 7502542
0220 7502544
0230 7900067
0240 722604
0250 724887
Footnotes:

Qty Description

2

= AR OMNMNMNMNMNOMNMNONN-= 2NN NN MAEBPNDNDDNDDND

RETAINING RING (Waldes 5133-50 or equivalent)
RETAINING RING (Waldes Truarc 5100-50 or equivalent)
BALL BEARING, Axle

NUT, #10-24 UNC-2B Nyloc

WASHER, .219 x .500 x .049 Flat

NUT, 3/8-16 Hex Center Lock, YZ

BOLT, 5/16-18 x 1” Hex Flange Lock, GR 5

NUT, 5/16-18 Hex Flange Lock, GR 5

GEAR, Pinion

PIN, Axle

HUBCAP, 8” & 9” Spoked Wheel, Snapper Cool Gray
SHIELD, Dust, 21” WBM, RD
SHOULDER BOLT, #10-24

LEVER, Spring, Height-Of-Cut

HOLDER, Bearing, Rear Wheel Drive

ROD, Lifter Link, WBM
BUSHING, Bearing, Rear Wheel Drive

SPACER, Shaft, 1/2”

WELDMENT, Rear Crossbar, RWD

WELDMENT, Front Axle

WHEEL ASSY, 9 x 2 Drive, Snapper Tread, w/Ext Gear
SCREW, #8 x 1-1/4” Hi-Lo

GEAR, External Wheel

ASSEMBLY, 9 x 2 Tire, Rim, & Bushing #7024541
ASSEMBLY, 8 x 2 Tire, Rim, & Bushing #7024541
SCREW, 1/4-20 x .550 Pan Head Self-Tap (Torx)
WASHER, 1" OD x .387 ID, Flat

GRIP, Height-Of-Cut

22" STEEL DECK REAR DISCHARGE

13

Manual No.

7105334



Engine Group

7502605

0050
0060

22" STEEL DECK REAR DISCHARGE

7105334

Manual No.

14



Engine Group

ltem Part No
0010 7012063
0020 7090167
0030 7091214
0040 7092086
0050 7105122
0060 7101414
0070 7103288BZ
0080 7103517
0090 128M02-2011-F1
0100 7900072
Footnotes:

Qty Description

1
1
1
1
1
1
2
1
3

WASHER, Cone 13/32 x 1-13/32” Dia.
SCREW, 3/8-24 x 2" Hex Head Cap, GR 5
KEY, # HP-506 Hi-Pro

SET SCREW, 5/16-18 x 1/2” Hex Recess
PULLEY, PM Engine

BLADE HUB, Rear Drive, 2 Position

BLADE, 22” Wave, Steel Deck

BELT GUIDE, Engine, RWD

* ENGINE, B&S, 725 Series, X-Spec

SCREW, 3/8-16 x 1-1/4” Hex Washer Self-Tap

NOTE: * Purchase engine parts from engine manufacturer dealer.

22" STEEL DECK REAR DISCHARGE

15

Manual No.

7105334



Engine Group, ES

7502616

0030

0060

22" STEEL DECK REAR DISCHARGE

7105334

Manual No.

16



Engine Group, ES

ltem Part No
0010 7012063
0020 7090167
0030 7091214
0040 7092086
0050 7105122
0060 7101414
0070 7103288BZ
0080 7103517
0090 128M05-0410-F1
0100 7900072
Footnotes:

Qty Description

1
1
1
1
1
1
2
1
3

WASHER, Cone 13/32 x 1-13/32” Dia.

SCREW, 3/8-24 x 2" Hex Head Cap, GR 5

KEY, # HP-506 Hi-Pro

SET SCREW, 5/16-18 x 1/2” Hex Recess
PULLEY, PM Engine

BLADE HUB, Rear Drive, 2 Position

BLADE, 22” Wave, Steel Deck

BELT GUIDE, Engine, RWD

* ENGINE, B&S, 700 Series, ES, X-Spec, 49 State
SCREW, 3/8-16 x 1-1/4” Hex Washer Self-Tap

NOTE: * Purchase engine parts from engine manufacturer dealer.

22" STEEL DECK REAR DISCHARGE

17

Manual No.

7105334



Transmission Group

7501602

|
0040 | T

Manual No. 7105334 22" STEEL DECK REAR DISCHARGE
18



Transmission Group

ltem Part No
0020 7091195
0030 7100240
0040 7100863
0050 7103312
0060 7103364
0070 7091585
Footnotes:

Qty Description

2

—_ =

SCREW, #10-16 x 3/4” Pan Head Self-Tap Combo, BZ
PULLEY, Transmission Variable Speed, LC WBM
BELT GUIDE, Transmission

TRANSMISSION, Variable Speed, Rear Wheel Drive

BELT, 3L, Traction Drive, 22” WBM, RWD (3L Section, 33.83” Effective Length)

NUT, 3/8-16 Hex Center Lock, YZ

22" STEEL DECK REAR DISCHARGE

19

Manual No.

7105334



Decals Group, 22" RWD

0020

POUR EVTER DES DLESSURES GRAVES WINRE MORTELLES

» Lire s maaed dullisating
+ Mairdanie sl al o0 ical o marehs
i LR 12T, "

mha i i

il ey Esﬁwlwk‘ﬁu Wiee

. nl

v Pagexr lelm?mw\l qﬁ’h: ot pak 2 |mma|
oudenoawbint.

v Lyt I8 stes faides.

+ PiR 0% P 61 33 TR0 001 s, Bt
a dhonluesty,

+ Pirqarder o has of demider avant of parsdant une
et avian.

v Pationter au moims 2 miredes avant de sefaire ke plar,

v Gette mazkine peut ereerdes itineedzs posant
provospcr finendis e i wipttation stche. Un
parv-alineet e peut im akcessnm.

far ls
srmambrses o' inceadie lnzaan paur les reglesen-
afions rellbves BUK ecgones do prisenlion diordse,

FIEOLE PAMPUTATION £T CELETS S30ETES Kot
* G ok A Pt sl oo
L N
i T {
i

birt 3 herte pas bien en

AR RERIOUE BLIRY OR DR LTH

© Rrad aperators manal

» Kz tafely Srei o {QUand, Chitids. shitches,
wie i plnte 302 wering

= Rrmave shjects that coulel ke threwn by Bade,

+ Gr acooss thopes, Rot up a3 down.

v drvaid sleep wopus,

+ G bt miw s chiRIrs, 3F oo are sl

* Lok dowm arst bebind befom and while Foving
bazkwards.

= Waalt al e 2 ravities befone selunlfing.

+ Thes nquipeszal ey crate 33¢ka sthat 2 start
KreL aronnd dby egetation Fpark anechor iy
B2 roquired, Carkact feeal ve aganzies xr
sequlations relying ta fire prevestion ma ements.

4 DANGER
AMPUTATIIH AND THROU OBJECT HGZARD:
+ Koo hands are foet away froim deck,
= K 10 QT it mower Unbekh dachargs daflectier
2 sl grames zateh i i A8 peojr pis.
-

BRIGGS&STRATTON®

eEX

SNAPPER o

0050

40

7502612d

0030

0090-10

Manual No. 7105334

20

22" STEEL DECK REAR DISCHARGE



Decals Group, 22" RWD

ltem
0010
0020
0030
0040
0050

Part No
7105261
7105217
7105307
7103963
7104874

0090-10 274040
0090-30 7105198

Footnotes:
NOTE: * Purchase engine parts from engine manufacturer dealer.

Qty Description

—_ o

DECAL, CPSC, French/English

DECAL, Warning/Danger WB, French/English
DECAL, Control, Variable Speed, Euro
DECAL, Front Shroud, SNAPPER Logo
DECAL, Front Cover “SE”

* LABEL, Briggs & Stratton Logo

* DECAL, Engine, 725 Series

22" STEEL DECK REAR DISCHARGE

21

Manual No.

7105334



Decals Group, 22" RWD ES

7502822

0020

FOLRE

2R S BLESSIIRES GRAVES VOIRERORTELLES ASOESERIOUR MAAUIRY OR NEAES
53

* Lire I stmnued 1A Asati, + Badopontor’s memsal

+ dwirtsai; sn p@cs s errtabe maschs ke slpraitify & dpand AREMY SEE I [OIANHE, SRIEYE, GRS,
fproteclovs, berans, o) Clo i plang sed wati

« Enlover s obiste sl g jotis gar fa lame, PlaRG OEe .

+ Pager [bfAKNETE 567 RS pEIREE, DA O FROHINT : Jers thivt coxld ter thronm by blade

audescasda

3 + Bo acruss stoges, 5 g nd doat.
+ Buliar ks perlos mides, + Awoid wtep wiopes.

[
« Mo s b ncdre &7 ¢, dles enlnds £ e bnsiaads

it ey s » W not meer nken childain of athars am antand
* Recerdr oo Bus o dornbne st pesdam e : ﬁgf;:;a‘; and bohiedtirafore and wirle suoving
st sk ards, )
= Batiantet al Fobins.2 imintes dvard de e fe peln. st 2minufes Eaforz relazfing,
* Bt mec i pEid 1idws 955 4 Cch b5 ol i1 iy CIE $pait’ tha L atasi
dz o séche. Ui west dhvy wepetatian, Spadk areestor may
ks i resguren, Ccstac tloal fins ageacies for

reguiatiors retafing o fiee pravenSon sequicass,

i DANGER
FRISELE DAMEUIATON BY OBIETRFROIETES TRy AWPUTATION AND THROWH GRJEKT BAZARD
« Gateler rasivs o phats 2Ferent de B plde-fame « e hads and 2 anay Fom dock
A N —— ZR ¢ Ho ot opaeata mowor inbezs dhactazge dnflectes
tovs 8 e s it 00 picts £ ¢ onttre (:oss eatehiet Is i ts propet place.
St i -

BRIGSS: STRATTON®
P

————0090-10

SNAPPER samme

Manual No. 7105334 22" STEEL DECK REAR DISCHARGE

22



Decals Group, 22" RWD ES

ltem
0010
0020
0030
0040
0050
0060

Part No
7105261
7105217
7103963
7105307
7104874
7104877

0090-10 274040
0090-30 7105198

Footnotes:
NOTE: * Purchase engine parts from engine manufacturer dealer.

Qty Description

—_ - e e

DECAL, CPSC, French/English

DECAL, Warning/Danger WB, French/English
DECAL, Front Shroud, SNAPPER Logo
DECAL, Control, Variable Speed, Euro
DECAL, Front Cover “SE”

DECAL, Ignition, Run-Start

* LABEL, Briggs & Stratton Logo

* DECAL, Engine, 725 Series

22" STEEL DECK REAR DISCHARGE

23

Manual No.

7105334



Grass Catcher

0010

Manual No. 7105334 22" STEEL DECK REAR DISCHARGE
24



Grass Catcher

Iltem Part No Qty Description
0010 7103305 1 FRAME, Grass Bag, Rear Discharge
0020 7103375 1 GRASS BAG, 22" Rear Discharge
Footnotes:
22" STEEL DECK REAR DISCHARGE Manual No. 7105334

25






Hardware Identification & Torque Specifications

Torque Specification Chart Torque Specification Chart
FOR STANDARD METRIC MACHINE HARDWARE (Tolerance + 20%) FOR STANDARD MACHINE HARDWARE (Tolerance 20%)
Prope r \ 7 \ 7 N 7 \ @ @
e | (2] 09 | G2 | | (&)
Class 5.6 Class 8.8 Class 10.9 Class 12.9 SAE Grads 2 SAE Grads 5 SAE Grade 8
Size Of | in/lbs in/lbs in/lbs in/lbs Size Of | in/lbs in/lbs in/lbs
Hardware| ft/lbs | Nm. | filbs | Nm. | fi/lbs | Nm. | filbs | Nm. Hardware | fi/lbs | Nm. fi/ilbs | Nm. ft/lbs Nm.
M3 588 56 | 1344 | 128 | 192 | 1.80 | 22.92 | 215 8-32 19 2.1 30 34 41 46
M4 1344 | 1.28 | 30.72 | 2.90 |43.44 | 4.10 | 52.56 | 4.95 8-36 20 2.3 31 35 43 49
M5 264 | 250 | 6096 | 575 | 597 | 810 | 715 | 97 10-24 27 341 43 49 60 6.8
M6 44.64 4.3 7.3 99 | 103 14 | 121 165 10-32 31 35 49 5.5 68 177
M7 5.2 71| 121 | 165 | 16.9 23 | 19.9 27 1/4-20 66 76 8 10.9 12 16.3
M8 77 | 105 | 11.7 24 25 34 29 40 1/4-28 76 8.6 10 13.6 14 19.0
M10 15 21 35 48 50 67 59 81 516-18 11 15.0 17 23.1 25 34.0
M12 26 36 61 83862 | 117 103 | 140 5/16-24 12 16.3 19 25.8 29 34.0
M14 42 58 101 | 7132 | 136 | 185 162 | 220 3/8-16 20 27.2 30 40.8 45 61.2
M16 64 88 147 | 200 | 210 | 285 250 | 340 3/8-24 23 313 35 476 50 68.0
M18 89 121 | 202 | 275 | 287 | 390 346 | 470 716-14 30 40.8 50 68.0 70 85.2
M20 126 171 290 | 390 | 405 | 550 486 | 660 716-20 35 47.6 55 74.8 80 | 108.8
M22 169 | 230 | 390 | 530 | 559 | 745 656 | 890 1/2-13 50 68.0 75| 1020 110 | 1496
M24 217 | 295 | 497 | 375 | 708 | 960 840 | 1140 1/2-20 55 748 90 | 1224 120 | 163.2
M27 320 | 435 | 733 | 995 | 1032 | 1400 | 1239 | 1680 9/16-12 65 88.4 110 | 1496 150 | 204.0
M30 435 | 590 | 995 | 1350 | 1401 | 1900 | 1681 | 2280 9/16-18 75 | 102.0 120 | 163.2 170 | 2312
M33 590 | 800 | 1349 | 1830 | 1902 | 2580 | 2278 | 3090 5/8-11 90 | 1224 150 | 204.0 220 | 299.2
M36 759 | 1030 | 1740 | 2360 | 2441 | 3310 | 2935 | 3980 5/8-18 100 | 136 180 | 2448 240 | 3264
M39 988 | 1340 | 2249 | 3050 | 3163 | 4290 | 3798 | 5150 3/4-10 160 | 2176 260 | 353.6 386 | 525.0
The guides and ruler furnished below are designed to 8/4-16 180 | 244.8 300 | 408.0 420 | 571.2
help you select the appropriate hardware. 7/8-9 140 | 1904 400 | 5440 | 600 | 8160
7/8-14 155 | 2108 440 | 5984 660 | 897.6
\HU\H‘\\H\\\H‘\\HU\H‘HHU\H‘\\HU\H‘\\HU\\\‘\\HU\H‘HHUH\‘HHU\HHH\HH‘\H 18 220 | 2992 | 580 7888 | 900 12440
1-12 240 | 3264 640 8704 | 1,000 | 1,360.0
0 10 20 3 40 50 60 70 80 90 100 NOTES
@ @ Body 1. These _torque values are to bc_e used for all hardware )
m “ Diameter excluding: locknuts, self-tapping screws, thread forming
N\ ) f«—Body Length——»| screws, sheet metal screws and socket head setscrews.
. i for locknuts:
Nut, M3 Scrow, M- 1.25 x 25 B S o s
. torques.
D::a.’r;rhé?:rd(mm) E?;?nae:(ier (mm) glxgze(,g;h;’een Egr?;h (mm) b. forflange whizlock nuts and screws - use 135% of
Inside Threads  Body Threads Body grade 5 torques. _
Diameter (in)  perinch Diameter per inch Length (in) 3. Unless otherwise noted on assembly drawings, all torque
—~ | values must meet this specification.
Nut, 1/2-16 Screw, 1/2- 16 x 2

Common Hardware Types

0 1 2 3 4
| 14 12 34 | 1|/4 ’|/2 3|/4 | 1|/4 ’|/2 3|/4 | 1|/4 12 g4 |
1 \ \ \ \ \ \ \ \

|\\ \|\ \\l\\ I | Hex Head Capscrew @ Washer
Standard Hardware Sizing @ Lockwasher
Carriage Bolt

When a washer or nut is identified as1/2” (M8), this is

the Nominal size, meaning the inside diameteris 1/2 inch
(8mm metric thread diameter); if a second number is present
it represents the threads per inch (distance between threads).

o ammr—=()

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut
Wrench—7/16 Wrench—1/2° Wrench—9/16”

Hex Nut

1/2” Bolt or Nut
Wrench—3/4”

When bolt or capscrew s identified as1/2 - 16 x 2” (M8 - 1.25 x 50 ),
this means the Nominal size, or body diameter is 1/2 inch (8mm
metric thread diameter), the second number,16, represents the
threads per inch, (1.25 thread diameter). The final number is the M6 Boft or Nut M Bot or Nut
body length of the bolt or screw, 2 inches (50mm). Wrench—10mm  Wrench—13mm

7/16” Bolt or Nut
Wrench (Bolt)—5/8”
Wrench (Nut)}—11/16"

M12 Bolt or Nut
Wrench—19mm

M10 Bolt or Nut
Wrench—17mm

M14 Bolt or Nut
Wrench—22 mm




Parts Manual for

SNAPPER

22" STEEL DECK REAR DISCHARGE
VARIABLE SPEED MOWERS

IT IS THE POLICY OF BRIGGS & STRATTON CORP TO IMPROVE ITS
PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO.
WE RESERVE THE RIGHT TO MAKE CHANGES OR ADD
IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS

Briggs & Stratton Yard Power Products Group
535 Macon Road
McDonough, GA, 30253 U.S.A.

800-935-2967
Manual No. 7105334

Revision: - 12/28/2011

www.snhapper.com

Copyright © 2011 Briggs & Stratton Corporation
Milwaukee, WI USA. All Rights Reserved





